DA DA ~Ye A AR ORA NOAC, (ol ole G\,_.J%
BT REA AW A R 2 o
Foshan Ceramics Research Institute Testing Co., Ltd. . %
ol - R

Test Report (%

R
1454 B (Report No.): K6232/H240223-19] 21T T ,953
L T, B & B OR[ . ©
Name of Sample K BEI‘IE}H?)? (XFD-08022024) Shape of Sample R 5
YEE I W B B W, ﬁ\b
@QE Applicant PEDREIRAS DO BRASIL S/A Received Date . | 2024/02/23 rJ,j @
B W A M W % H W =156
C% Test Period | 2024/02/23-2024/02/27 Revoried Date. | 2024/02127 %
: R W B B | e 1 G
6 /{'Z Testing Category Sy UES
L [® W & e %D
(S | “rest Standara | GB/T 4734-2022,GB/T 1347-2008 (
) Client Information \@

o=

i W % R (Results of Inspection) %%

Y| W R4t
@) Fs 5T TR (%)
@) 1 IR EE LOSS(1025°C) <0.05
2 ZE A4 ALO; 0.002
g 3 ZHALEE SiO; 99.95
] 4 =8 =% Fe 05 0.0003
éé 5 F4LF5 CaO 0.017
6 {8k MgO 0.007
7 F{LH K0 <0.001
8 F1L# NayO 0.001
9 ZHALEK TiO; 0.001
UFZEH.

E: FMESHA CMA B, X (AT) 1ERRE. #0235k A 0% Rl 2 .
LR KA, FHRERERBLES 15 K. The results in this report apply to the samples only.
SRR, WG HEITLRL. The Report is valid with the inspection organization stamp.
MEAHU, HETEHGRZAR 15 KW FIALATHRE . Telling us in 15 days since you receive the

you has any question with the test report.

BREFA: YR L

) Authorized Organization: m Approval:s ; a %% .
kS entn entn entn enem i




S N NP AP0 A0S 00 . A a20S P 20 e
) ¥
{, (¢ ZVERRG I A - S|
\
(/‘ Foshan Ceramics Research Institute Testing Co., Ltd.
e N \
) TR
Gg Test Report
B(ﬂ %5 %7 5 (Report No.): K7878/H240305-003 BITU IR
Q) | & & #® e 3ot B T S B oOR M & e
\E; Name of Sumple | VBT (XFD-08022024) Shap‘gf Samp% IR
ON |\ Z2 & & f l'e H
?.ﬁ[[ Apnlicant PEDREIRAS DO BRASIL S/A Reveived Date 2024/03/05
2% m oA M & H #H
Q%_g;) Test Period 2024/03/05-2024/03/07 Reported . Date 2024/03/07
e |® @™ | B 2
é}’j@ Testing Category R s TR B'\@
(2 |& # # # ;J“j
i\L/J Test Standard GB/T 30902-2014
-k |5 P A B (
@ﬁ'@ Client Information bk E(\(\D
? = ¥ @l 4 R (Results of Inspection) C’ﬁ
N\ :
@ F5 o3 245 &5 B (mg/kg)
%ﬂ 1 |mWB <0.10
C‘Z% 2 |#®Cr 0.12
N 3 |#c <0.10 2
ng 4 #ELi <0.10
@ 5 | % Mn 0.19 ﬂ >
@_,..
6 B Ni <0.10 @73\
7 | &P 9.28 ( S
&
8 | #4iPb <0.10 Q))
9 |®s 3.18 ﬁ@
ft
0 |#zr 173 3
YA, ga
o | | 3
A4 BCMA B, X (7)) {EARIE. el s B2 H.
AT S DU RPE £ 3, PR DRET IS5 R 15 K. The results in this report apply to the samples only.
RIS ﬁﬁ’ﬁi&:ﬁ Tﬁ%%ﬂﬁﬁm%%&u The Report is valid with the inspection organization stamp. .
| 3.8 ,?’E%ﬁ‘%u{, WTREIZRZ B 15 KW EAA TR . Telling us in 15 days since you receive the {)
_ A repoﬂﬂi\en you have any question with the test report. S

1 TA4A, T/ uthorized Organization: Approval: ﬁ? 2
AL 5 f

. XV (
qe j‘f‘\@gf

A . W e - i i TR A It i



éﬁf@&%@@@\i@@m CESGEC OGRS~

(C IV N A N U S

Foshan Ceramics Research Institute Testing Co., Ltd.

ﬁ mu j:ﬁ i-IZII: \\\Q/LO y |r~h-)\.u—1

‘2

CEOGRE ~=
516

~— Z EfR T
MA Test Report éla“@*m CNAS "
% § \l CNAS L2346
202219003802 4p s 2 Report No.):  K6232/L240223-022 o1 TR/
B & £ b BoOo& OB
?m %m%ﬁﬁm% K B+ (XFD-08022024) E“ﬁfgmﬁ R
Apgiicit PEDREIRAS DO BRASIL S/A Received Date 2024/02/23
B O@W A oW ® & H M -
Test Period 2024/02/23-2024/02/25 Reported Dte 2024/02/25
(A U S = I
Testing Category AT
B W AR A
Test Standard GB/T 19077-2016
N E 7~ & B B
Client Information

oWl 45 R (Results of Inspection)

TS ER: TopSizer B ¥LFCHLEE{X
MESERE: 0.02~2000um

KD;;/@Eég%g%g;GTQ*'O

Fax iz H ghIR

SRR (um) 251.616

D50(um) 229.382

\h D97(um) 512.174

LFZEHE.

E%
¢
v

, BEARBIERHEH)E 15 K. The results in this report apply to the samples only.
%%M}EEH%?&(, The Report is valid with the inspection organization stamp.
T B Rz ik 15 RAMAA TR . Telling us in 15 days since you receive the

uestion with the test report.
HEA.  EIY = & B ‘,jlji’

'\
Authorized Organization: [?"75 Approval: / f ?\

=3P

A
% Stamp:

e 0 Sl SRt e @%@%@%@%@%@%@%



B M 55 TopSizeriehi B 4 Hr X {8t BRIGRLEOAATINA R
gy hri
P, PR TSR AT IR A R
T"Flﬁl—'zﬁ\ SOP 4 FK: - B ]
JK et R (XFD-08022024) 2024-02-24 16:26:10
NP HR: Bl STt (A .
PEDREIRAS DO BRASIL S/A WA 2024-02-24 16:26:11
PEmMZB LS l JLA Y #E LK
k6232 T 1§48
TR R s R4 AR IR
AW SCF-126B SR
YT 4T S % Ay A RS
1. 500 Water A
YL IR WAL 8« AT SR AT EE Ik 2
0. 100 1. 330 1.158 %
WAL fHE: RO .
7.83 % 1. 292 0.020 - 2000.000 wm
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Bie wm MO % BB % HfE wm B % #B % HiE wm By % B % RE oem B4 % HB %
0.020 0.399 0.00 0.00 7.962 0.00 0.00 158.866 6.52 23.47
0.022 0.00 0.00 0.448 0.00 0.00 8.934 0.00 0.00 178.250 7.55 31.02
0.025 0.00 0.00 0.502 0.00 0.00 10.024 0.00 0.00 200.000 8.37 39.39
0.028 0.00 0.00 0.564 0.00 0.00 11.247 0.00 0.00 224.404 8.88 48.28
0.032 0.00 0.00 0.632 0.00 0.00 12.619 0.00 0.00 251.785 9.04 67.32
0.036 0.00 0.00 0.710 0.00 0.00 14.159 0.00 0.00 282.508 8.81 66.13
0.040 0.00 0.00 0.796 0.00 0.00 15.887 0.00 0.00 316.979 8.23 74.36
0.045 0.00 0.00 0.893 0.00 0.00 17.825 0.00 0.00 355.656 7.32 81.69
0.050 0.00 0.00 1.002 0.00 0.00 20.000 0.00 0.00 399.052 6.21 87.89
0.056 0.00 0.00 1.125 0.00 0.00 22.440 0.00 0.00 447 744 4.94 9283
0.063 0.00 0.00 1.262 0.00 0.00 25.178 0.00 0.00 502.377 3.67 96.50
0.071 0.00 0.00 1.416 0.00 0.00 28.251 0.00 0.00 563.677 2.43 98.93
0.080 0.00 0.00 1.589 0.00 0.00 31.698 0.00 0.00 632.456 0.99 99.92
0.089 0.00 0.00 1.783 0.00 0.00 35.566 0.00 0.00 709.627 0.08 100.00
0.100 0.00 0.00 2.000 0.00 0.00 39,905 0.00 0.00 796.214 0.00 100.00
0.112 0.00 0.00 2.244 0.00 0.00 44774 0.00 0.00 893.367 0.00 100.00
0.126 0.00 0.00 2.518 0.00 0.00 50.238 0.00 0.00 1002.375 0.00 100.00
0.142 0.00 0.00 2.825 0.00 0.00 56.368 0.00 0.00 1124.683 0.00 100.00
0.159 0.00 0.00 3.170 0.00 0.00 63.246 0.01 0.01 1261.915 0.00 100.00
0.178 0.00 0.00 3.557 0.00 0.00 70.963 0.27 0.28 1415.892 0.00 100.00
0.200 0.00 0.00 3.990 0.00 0.00 79.621 0.68 0.96 1588.656 0.00 100.00
0.224 0.00 0.00 4.477 0.00 0.00 89.337 1.28 2.25 1782.502 0.00 100.00
0.252 0.00 0.00 5,024 0.00 0.00 100.237 2.09 4,34 2000.000 0.00 100.00
0.282 0.00 0.00 5.637 0.00 0.00 112.468 3.07 7.41
0.317 0.00 0.00 6.325 0.00 0.00 126.191 419 11.59
0.356 0.00 0.00 7.096 0.00 0.00 141.589 5.36 16.95
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